- s,

‘roject: Greens Bayou sur ' OF LABORATORY TEST RESULTS

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. _97-87
SPT Dry Wet Mechanical Analysis Torvane
S# | Depth PP | Blows Visual uUsc| Mc Unit Unit LL PL % Passing Shear | qu
(ft) (tsf) per Classification {%) Wit wit (%) | (%} Strength
Foot {pcf) {pcf} #4 | #10 | #40 | #100 | #200| (ish) (tsf)
1 0-2 2.50 Sandy Clay,w/grass roots, Very stifi Gray & CL | 202
Brown
2 2-4 1.78 Sandy Clay,Stiff Gray CL 14.8
3 4-6 1.75 Sandy Clay,w/cale & fer nod, Stiff, Gray CL | 149] 1087 1250 | 20.0 ]| 160 | 984 | 943 | 879 | 83.1 | 67.7 1.17
4 6-8 2.50 Sandy Clay,w/calc & fer nod, Very stiff Gray CL 16.0
& Yellowish gray
5 8-10 | 2.00 Sandy Clay,wi/calc & fer nod,Very stiff, Gray CL | 175
& Yellowish gray
6 10-12{ 2.50 Clay,w/sand seams Very stiff Red & Gray CH | 221
7 12-141 3.50 Clay,w/fer nod & sand seams,Very stiff, Red CH
& Gray
8 14-16 | 4.5+ Clay,w/fer nod & sand seams,Hard,Red & CH | 17.7
Gray
9 16-18 | 4.5+ Clay,w/fer nod & sand seams, Hard,Red & CH | 179
Gray
10 | 18-20 ] 3.00 Silty Clay, Very stiff Brown & Gray cL 18.7 104.5 124.0 31.0 | 20,0 [ 100.0 j 100.0f 99.9 | 99.5{ 88.7 2.40
11 | 20-22{ 4.00 Clay,wisilt seams,Very stiff Red & Gray CH | 25.0
12 | 22-24 | 45+ Clay,wfcalc nod & silt seams, Hard,Red & CH | 244
Gray
A3 | 24-26 { 375 Silty Clay,Very sliff Red & gray cL 242 97.9 121.6 28.0 | 200
14 | 26-28 ] Silty Sand,Very dense,Reddish brown SM | 241 100.0 | 100.0{ 100.0 | 74.1 | 329
15 | 28-29.5 74  |Silty Sand Very dense,Reddish brown SM | 216
16 32-34 4.25 Clay,w/calc nod & fer stains,slks,Hard, Red CH | 228
& Gray
17 | 34-36 | 4.5+ Clay,wi/calc nod & fer stains,slks Hard,Red CH | 225
& Gray
18 | 36-38 4.5+ Clay,w/cale nod & fer stains,slks,Hard,Red CH {210} 1030 124.7 | 58.0 | 22.0
& Gray
19 38-40 4.5+ Clay,w/calc nod & fer stains,slks,Hard Red CH | 215
) & Gray
20 40-42 4.5+ Clay,w/calc nod & fer stains,slks,Hard Red CH 16.1
& Gray

S #: Sample Number, P P : Pocket Penetrometer Reading, U S C: Unified Soil Classifcation, M ¢ : Moisture Content
g u: Uncogined Compressive Strength, W O H : Weight of hammer, W O P : Weight of Pipe

e .excel.original.xks Geotest Engfneeﬂ'ng, Inc. Page 20 of 28
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. oject: Greens Bayou SUN OF LABORATORY TEST RESULTS

Contract No. DACWG64-95-D-0007 Delivery Crder No. 0047 Boring No. 97-87

SPT Dry Wet Mechanical Analysis ‘Tarvane

S#) Depth | PP | Blows Visual USC| Mc Unit Unit LL | PL % Passing Shear | qu
(fty {tsf) per Classification (%) Wit wi (%) | (%) Strength

Foolt {pcf) {pcf) #4 | #0 | #40 | #100 | #200] (ish) (tsf)
21 4244 | 4.5+ Silty Clay,w/silt seams,Hard,Red & Gray Ci [ 165 1104 128.6 | 43.0 ) 19.0
22 | 44-46 | 3.00 ' Silty Clay,Very stiff Brown CL | 19.3
73 | 4648 | .2.50 Silty Clay,w/fer nod, Very stiff, Red & Gray cL | 215
24 | 48-50 Silt,Reddish brown & gray ML | 187
25 | 50-52 | 425 Siity Clay, Hard Reddish brown CL { 206
26 | 52-54 4.5+ Clay,wicalc nod Hard,Red & Gray CH | 215
27 | 54-56 | 4.50 Clay,w/calc nod,Hard,Red & Gray CH | 183 | 1086 128.4 | 550 | 210 | 99.7 | 969 | 945 | 939 923 382
28 | 56-58 1.00 Silty Clay,wicalc nod, Stiff, Gray CL | 182
29 | 58-60 3.25 Silty Clay,w/calc nod Very stiff Gray & Brown} CL { 154

S #: Sample Number, P P : Pocket Penetrometer Reading, U S C: Unified Soil Classifcation, M ¢ : Moisture Content
q u : Uncogined Compressive Strength, W O H : Weight of hammer, W O P : Weight of Pipe

peT.exceleriginal.xbs Geotest Engfneering, InC. Page 21 of 8
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S1EVE ANALYSIS

" PROJECT: GREENS BAYOU

BORING: 97-87 SAMPLE: 7
DEPTH: 12-14 DATE: 28 APR S8
LL: 50 PL: 17 PI: 33 GS5: .00 WC:

CLASSIFICATION: 200
SANDY CLAY (CH), REDDISH BROWN

TOTAL WEIGHT OF SAMPLE: .0 gns.
PARTIAL WEIGHT AFTER SPLIT: 51.7 gms.
WEIGHTS SIEVE SIZE OPENING PERCENT
gm. or NUMBER mm FINER
.0 No 4 4,750 100.0
.0 No 6 3.3580 100.0
.0 No 10 2.000 100.0
.0 No 16 1.180 100.0
.0 No 20 .850 100.0
.0 No 30 .600 100.0
.1 No 40 .425 99.8
1 No 50 .300 99.8
.4 No 70 .212 99,2
1.8 No 100 .150 96.5
5.1 No 140 .106 90.1
8.9 No 200 .075 8§2.8
PERCENT GRAVEL = .0
PERCENT SAND = 17.2
PERCENT FINES = 82.8
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k*-.._A.Lapsed Dial

JOB NO. 114008614

- "OJECT Greens Bayou

{
[
v

ARERA Houston, Texas
BORING NO. 97-87
SPECIMEN NO. 1

CLASSIFICATICN

Sandy Clay,w/calc & fer nod, Stiff,Gray

Tare No. P211

Tare plus Wet Specimen 336.

Tare plus Dry Specimen 298
Water Weight 38
Tare Weight 42
Wet Specimen 1154
Dry Specimen 1004.
Water Content 14.

Specific Gravity of Sclids
LL, = 30 PL = 16

Cumulative
Time Reading Change
min, 0.q001" in.

.0 0 .000
L2 10 .010
.4 20 .020
.6 30 .030
.7 40 .040

. 9 50 .050
1.0 60 .060
i.3 80. .080
1.6 100. .100
2.0 120. 120
2.3 140. .140
2.7 160. .160
3.0 180. .180
3.3 200. .200
3.6 220. 220
4.0 240. .240
4.3 260. .260
4.7 280. .280
5.0 300. .300

93

.67
.26
.57
.55

49
94

gm
gm
gm
gm
agm
gagm

SAMPLE NO.

PI =

3

DATE

DEPTH

Height

Average Diameter
Initial Area
Volume

Volume of Solids
Void Ratio
Saturation

Dry Dengity

14

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial
Dial Reading Load Strain

12.
22.
33,
44 .
54,
64 .
77.
88.
98.

108.

117.

125.

132,

137.

140,

141.

142,

S EaNi BeoleNalaloNolslaloloNoNoNoRe ol o)

1b
.0 . 000
9.1 o2
16.7 004
25.0 005
33.3 007
40.9 .009
48.4 011
58.3 014
66.6 018
74.2 021
81.8 .025
88.6 .029
94.6 032
99.9 .036
103.7 039
106.0 .043
107.1 .046
107.5 050
107.1 054

141.

3/11/98

4-6 ft

5.595

2.830
6.290
35.1%4

108.7

.757 1b

Area
Corr.

O AN OGO OGO GR OO
s
(W]

in.
in.

sg in.
cu in.
cu in.

ib/cu

ft

s/div.

Compr.

Stxr
ts

Rl sl

ess
£




114008614

Job No.

EM 1110-2-1806
Appendix XI

30 Nov 70
. 1.2
foilure Sketches =i
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D Ceontrolled stress 0.0 ¢
0 2 4 & 8
S| :
Il
Controlied strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Woter content Wo 149 ¢ % 1 %
5 Yoid ratio €y
'E Saturation Sg % % kS £
Dry density, Ib/cu ft Ya 108.7
Time to failure, min t 4.32
Unconfined compressive Gy
strength, T/sq ft 1.17
Undrained shear strength, T/sg ft S, .58
Sensitivity ratio S
Initial specimen diameter, in. Dg 2.830
Initial specimen height, in. Ha 5 505
Ciassification Sandy Cloy,w/caic & fer nod,Stiff,Gray
LL 30 PL 16 Pl 14 G,
Remarks Project Greens Bayou
Aree  Houston, Texas
Boring No. 97-87 Sormple No. 3
Elepth 4—-6 ft Cote 3/11/98
UNCONFINED COMPRESSICN TEST REPORT

ENG FORM
1 JuN 65 099

Geotest Engineering, Inc.

PLATE XI~2

PLATE




' JOB NO.

Specific Gravity of Solids

LL = 31 PL = 20
‘slapsed Dial Cumulative
Time Reading Change
min. 0.001" in.
.0 0 .G00
.2 10. .010
.3 20. .020
.5 30. .030
.7 40, . 040
.9 50. .050
1.0 60. .060
1.3 80. 080
1.6 100. 100
2.0 120, 120
2.3 140. . 140
2.6 160. 160
3.0 180. 180
3.2 190. 190

114008614 DATE
.. ROJECT Greens Bayou
" AREA Houston, Texas
BORING NO. 97-87 SAMPLE NO. 10 DEPTH
SPECIMEN NO, 1
CLASSIFICATION
Silty Clay,Very stiff,Brown & Gray
Tare No. s1 Height
Tare plus Wet Specimen 447.18 gm Average Diameter
Tare plus Dry Specimen 403.18 gm Initial Area
Water Weight 44.00 gm Volume
Tare Weight 167.57 gm Volume of Solids
Wet Specimen 1145.18 gm Void Ratio
Dry Specimen 964.97 gm Saturation
Water Content 18.67 % Dry Density

PI = 11

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial

Dial Reading Load Strain
1b
.0 .0 000
18.0 13.6 .002
43.0 32.6 004
82.0 62.1 005
127.0 %6.1 007
167.0 126.4 .009
200.0 151.4 011
229.0 173.4 014
254.0 192.3 018
271.0 205.1 021
280.0 212.0 .025
285.0 215.7 029
286.5 216.9 032
285.0 215.7 034

35.194

3/11/98

18-20 ft

5.5%5 in.
2.830 in.
6.290 sqg in.
cu in.
cu in.

D/

104.5 1lb/cu ft

.757 lbs/div.

Area Compr.

Corr. Stress

gq in tsf
6.29 .000
6.30 156
6.31 371
6.32 707
6.34 1.093
6.35 1.434
6.36 1.714
6.38 1.956
6.40 2.162
6.43 2.298
6.45 2.365
6.48 2.399
6.50 2,403
6.51 2,386




114008614

Job No.

EM 1110-2-19086
Appendix XI

30 Nov 70
Foilure Sketches
-
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I___I Controlled stress I
o 0 1 2 3 4
X Gontrolted strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Water content Wo 187 % % % %
— | Void retio ep
2
‘€ | Scturotion So % % % %
Dry density, Ib/cu ft Y4 104.5
Time to foiture, min t 2.98
Unconfined compressive Gy
strength, T/sq ft 2.40
Undroined shear strength, T/sq ft S, 1.20
Sensitivity ratio 5,
Initiel specimen diameter, in, Dq 2.830
Initicl specimen height, in. Hg 5.585
Ciassification Silly Clay,Very stiff,Brown & Gray
tL 31 PL 20 PI 11 Gs
Remorks Project Greens Bayou
Area  Houston, Texas
Boring No. 97-87 Sample No. 10
Elepth 18-20 ft Date 3/11/98
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN BB 3659

Geotest Engineering, Inc.

PLATE XI-2

PLATE
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"JOB NO. 114008614
© “OJECT Greens Bayou

"ARERA Houston, Texas

BORING NO. 97-87

SPECIMEN NO. 1

CLASSIFICATION

Clay,w/calc nod,Hard,Red & Gray

Tare No. S5

Tare plus Wet Specimen 414,
.35
.96
.04
.11
.93
.26

Tare plus Dry Specimen 375

Water Weight 38
Tare Weight 162
Wet Specimen 1186
Dry Specimen 1002
Water Content 18
Specific Gravity of Solids

LL = 55 PL = 21

lapsed Dial Cumulative

Time Reading Change
min. 0.001" in.

.0 0 .000
.2 10 .010
.4 20 .020
.5 30 .030
.7 40 . 040
.9 50 .050
1.1 60 . 060
1.4 80. .080
1.7 100. .100
2.0 120. 120
2.3 140. L1490
2.7 160. .160
3.0 180. .180
3.3 200. .200
3.7 220. .220
4.0 240, . 240
4.3 260. .260
4.6 280. . 280
4.9 300. .300
5.3 320. .320
5.6 340. .340
5.9 360. .360
. 6.3 380. .380
6.3 385. .385

31

gm
gm
gm
agm
gm
gm

SAMPLE NO.

PI =

27

DATE

DEPTH

Height
Average Diameter
Initial Area

‘Volume

Volume of Solids
Void Ratio
Saturation

Dry Density

34

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial
Dial Reading Load Strain

21.
47,
78.
109.
139,
169.
227,
282.
331,
372.
402.
424 .
439,
450.
457,
461.
464.
466.
467.
468,
469.
469.

COOUIUNNOOOC OO0 OO0OO0OO00O0O0O0 0000

1b
.0 000
15.9 002
35.6 . 004
59.0 005
82.5 0ov
105.2 .009
127.9 011
171.8 .014
213.5 .018
250.6 021
281.6 . 025
304.3 .029
321.0 032
332.3 .036
340.7 .039
345.9 .043
349.0 .046
351.2 050
352.8 054
353.9 057
354.7 061
355.0 064
385.0 068
345.9 069

457.

3/11/98

54-56 ft
5.585 1in.
2.830 in,
6.290 sq in.
35.194 cu in.
cu in.
108.6 lb/cu ft
.757 lbs/div.
Area Compr.
Corr, Stress
sg in tsf
6.29 000
6.30 182
6.31 406
6.32 672
6.34 938
6.35 1.194
6.36 1.449
6.38 1.939
6.40 2.400
6.43 2.807
6.45 3.143
6.48 3.384
6.50 3.556
6.52 3.668
6.55 3.746
6.57 3.790
6.60 3.809
6.62 3.819
6.65 3.821
6.67 3.819
6.70 3.813
6.72 3.802
6.75 3.788
6.75 3.687




114008614

Job No.

e

/ ' »

EM 1110-2-19086
Appendix XI
30 Nov 70
. 4
Failure Sketches |
=
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0
i
a 2]
5 7
e P
1
gl
/
7
vi
D Controlled stress 0 2 o 5
0 : 4
S :
Controlied strein Axicl Strein, %
Test No. i
Type of Specimen Undisturbed
Water content wp i8.3 w % % %
— | Void ratio ep
8
E Scturation Se % % % %
Dry density, Ib/cu ft Ya 108.8
Time to failure, min te 4.95
Unconfined compressive Gy
strength, T/sq #t 3.82
Undroined shear strength, T/sq ft S, 31.91
Sensitivity ratio 5
Initial specimen diameter, in. Do 2.830
Initial specimen height, in. Hp 5.585
Classification Clay,w/cole nod,Hard,Red & Groy
LL 55 AL 21 Pl 34 G,
Remarks Project Greens Bayou
Area  Houston, Texcs
Boring No. 97-87 Sample No. 27
Eepth 54-56 ft Date 3/11/98
}
UNCONFINED COMPRESSICN TEST REPORT
O ey 3659 PLATE XI-2
Geotest Engineering, Inc.

PLATE




04-13 7’98 13:31 ID:CEWES-GS 00 Fax:601-634-4219 PAGE 5
C= 0.98 T/ | l l
B 2 3 4
O 0 DEG N [ N
Sk .
TAN & = O o RN
100 o v e
e C
G’ (-
g S -
= -
& 50 - . -
m e
3 F .
[7)] -
l’]—.“.l(.x r’ﬂl | \\! cecdven s by e by o s b ot v el
0 50 0.0 5.0 360 25.0 30.0
NORMAL RTRFSS, T/3Q FT
- | SRECIMEN NG, o a2 ® 3 4
- | WATER CONIENT, 255 | 182 | 19.6
C 2| DRY DENSIIY, PG 99.6 | 107.7 | 1081
L | o B
n ¢ ! 3~::;; Z | SATURATION, % 99.4 | 81.6 | 945
3 | VOI© RATIO 892 | 565 | 558
P e WA*'R CONTENY, % i
o Iy S o ] _
7 . e T u;_w*m RCF ! , |
Ll N i
E 7| sATURATION, %
_m -
& s W VOl RATIO
.E -.._ .......-Pr“ ki i T LH ar ; . - ————
EJ g™ ! | BACK PRESSURE, Tai
= CHAMBER PRESSURE, TSF 50 1.50 | 3.00 _
MAX, DEV. STRESS, TSF 114 | 238 | 236
TIME TG FAILURE, MIN, 4 26 26 i
I NI N | mATE AR
: I 20| STRAIN RATE INCR., %
| A STRARN, 3 INITIAL DIAMFTER, IN. 140 | 1.41 | 1.4
CONTROLLEC-STRAIN TES] INTIAL HEIGH! 1300 | 300 | 300
DESCRIFTION OF ‘»*r'Et,lrui;l\l‘-: SLTY CLAY [CL BROWJ
W e PI " Pes 270 (EsTMATED) [uNmsméééS' SPECMEN | Q TEST |
REMARKS: o PRCJLCT  GREENS BAYOU |
o [ BoRING NO.  §7-87 SAMPLE NO. 7
( DERIM/ELLY  17—14 TECH. uUCS
I LAHORATORY USAL WS — S7F/G1 | DATF | O4--07-98
'IHIAI(iA_ COMP=RESSION TEST REPORT




€\//OO @Qj 5 ol
2 T o /‘
’& - N2 1 v Q)
KC\\‘\ 4 v m,,\?{ ﬁq ~ \
4 v
cC= 0,98 T/sF 1 l |7
1 2 3 4
+= 0.0 DEG
™o = 0.0
10.0
s N
O |
7]
= -
gqi‘ L
& 50 -
'(H C -
5 N L
Q _
A |
C - |
2 ! .i[{'l\wﬁlrl\HH!J!rrlllHrlH;l»llll}llllllllu
0 Y9y 5.0 10.0 15.0 20.0 25.0 30.0
’\f“y\v; NORMAL ‘STRESS, T/SQ FT
3.0
- SPECIMEN NO. o1 A2 o 3 4
- WATER CONTENT, % 255 | 19.2 | 19.6
» = | DRY DENSITY, PCF 986 | 107.7 | 108.1
- fg*"# =
= _ /;; ¥ ﬁi) Z | SATURATION, % 99.4 | 91.6 | 945
o 20 F VOID RATIO 892 | .565 | .559
o - 7/ / o | WATER CONTENT, %
% " S [ DRY DENSITY, PCF
e l_i O SATURATION, %
L o
x ' S | voID RATIO
2 1.0 - e L
é R ad @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 300
t MAX. DEV. STRESS, TSF 114 236 | 2.36
3 TIME TO FAILURE, MIN. 4 26 26
_Illiillll P11 | STRA!NRATE|NR%
C 5 10 15 20 eR-.

AXAL STRAIN, % INITIAL DIAMETER, iN. 1.40 | 1.41 | 1.41
CONTROLLED—-STRAIN TEST ey | INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTIGN OF SPECIMENS: ST CLAY (G, BROWN

M aan |
L 50 |PLy7 [Pl 33 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | JQ TEST|
REMARKS: PROJECT  GREENS BAYOU —
BORING NO.  97-87 SAMPLE NO.- 7
DEPTH/ELEV  12-14 TECH. UCS
LABCRATORY USAE WES — STF/GL | DATE  04—07-98
TRiAXIAL COMPRESSION TEST REPORT
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2 T o /‘
’& - N2 1 v Q)
KC\\‘\ 4 v m,,\?{ ﬁq ~ \
4 v
cC= 0,98 T/sF 1 l |7
1 2 3 4
+= 0.0 DEG
™o = 0.0
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s N
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7]
= -
gqi‘ L
& 50 -
'(H C -
5 N L
Q _
A |
C - |
2 ! .i[{'l\wﬁlrl\HH!J!rrlllHrlH;l»llll}llllllllu
0 Y9y 5.0 10.0 15.0 20.0 25.0 30.0
’\f“y\v; NORMAL ‘STRESS, T/SQ FT
3.0
- SPECIMEN NO. o1 A2 o 3 4
- WATER CONTENT, % 255 | 19.2 | 19.6
» = | DRY DENSITY, PCF 986 | 107.7 | 108.1
- fg*"# =
= _ /;; ¥ ﬁi) Z | SATURATION, % 99.4 | 91.6 | 945
o 20 F VOID RATIO 892 | .565 | .559
o - 7/ / o | WATER CONTENT, %
% " S [ DRY DENSITY, PCF
e l_i O SATURATION, %
L o
x ' S | voID RATIO
2 1.0 - e L
é R ad @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 300
t MAX. DEV. STRESS, TSF 114 236 | 2.36
3 TIME TO FAILURE, MIN. 4 26 26
_Illiillll P11 | STRA!NRATE|NR%
C 5 10 15 20 eR-.

AXAL STRAIN, % INITIAL DIAMETER, iN. 1.40 | 1.41 | 1.41
CONTROLLED—-STRAIN TEST ey | INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTIGN OF SPECIMENS: ST CLAY (G, BROWN

M aan |
L 50 |PLy7 [Pl 33 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | JQ TEST|
REMARKS: PROJECT  GREENS BAYOU —
BORING NO.  97-87 SAMPLE NO.- 7
DEPTH/ELEV  12-14 TECH. UCS
LABCRATORY USAE WES — STF/GL | DATE  04—07-98
TRiAXIAL COMPRESSION TEST REPORT




U5, STANDARD SIEVE OPENING I INCHES U.S. STANDARD SIEVE MUMBERS HYDROMETER

§ 43 2 B 19 53 3 4 6 810 1620 30 40 50 70 100 140 200
100 | I CTT T I \BEl 7 “\P\:\ AL 0
90 \ 10
o
80 20
70 20
- 5
& 60 40 &
i =
£ o
>
@ 50 0K
o 7]
L
‘ = %
‘ T 5
3 & 40 80 ©
@ o z
| 5 :
a 30 70 &
, 20 80
10 90
‘ 0 100
’ ; 500 100 50 10 5 1 0.5 0.1 0.65 0.01 D.005 .00t
! CRAIN SIZE IN MILLIMETERS
GRAVEL SAND
COBBLES DOARSE ] FRE COARSE | MEDIUM | FINE SILT or CLAY
L PL Pl GS NAT W% ORG.% '
a0 17 33 PROJECT  GREENS BAYOU
CLASSFICATION

SANDY CLAY (CH), REDDISH BROWN
BORING NO. 97-87 SAMPLE NO. 7

DEPTH/ELEV 12-14 DATE 28 APR 98

GRADATION CURVE LABORATORY USAE WES — STF/GL
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